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ST/SG/AC.10/11/Rev.7
UNITED NATIONSManual of “Tests and Criteria”
BREE (AT
FEEEITR)
(Section 38.3: Lithium batteries)
(38.3F7 : HEH)

Sample Name........................ | Lithium ion Battery
FE il 44 PR B L
Trade Mark..............cccceinil
B Raycon
P A
Sample Model.............c.....it
. 18650
RS
Manufacturer............coevvnnnnd
Raycon Inc.
)38 7
AdAress........cvvvvevvviciiieeeeeenn,
1115 Broadway, Suite 12, New York, NY 10010
Huht
Testing Laboratory.............. | Shenzhen Microtest Co., Ltd.
MRS % PRI A AS A7 R 2 =)

101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community,
Fuhai Street, Bao 'an District, Shenzhen, Guangdong, China.
TRIINTIT 5 22 DXAR AT 7 A DRI R TE B % Dol — X 75101

Received Date......................:

N 2023-02-01
B HE
Tested Date........cccceevvneeeennsis
- 2023-02-01~2023-02-20
0 H

TR 7 V2 F0 ) 2 AR ¢/ Test method and criterion:
UNITED NATIONSManual of “Tests and Criteria"
(ST/SG/AC.10/1 1/Rev7, Section38.3).

e CGRIGATFRET ) S-EETH, 38.3hrHEEK.
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I . Sample Information #@m{EE
Lithium ion Battery
B FL
Sample Model 18650 Rated Energy 19.24Wh
R TEItRS] BE e
Technical Parameters 2 4V 19.24Wh 2600mAh Battery Shape Prismatic
BARZH IR it
. Maximum Discharge
Maximum Charge Current 2600mA Current 7800mA
ORI o .
HRORTBCE HLR
Cell Number 2pcs(2S1P) Cell Model 18650
W R CERNItRS
Cell
HL
Sample Model Rated Capacity
. 18650 L 9.62Wh 2600mAh
FEa Y5 WUE A&
Nominal Voltage 37V Cell Shape Cylindrical
NGNS FETEAR [ 43
Standard Charge Current 520mA Maximum Charge Current 2600mA
Bt 78 L FLIR R ORFE FL LR
Standard Discharge Current Maximum Discharge
FRUETBCR I 520mA Current 2600mA
=NV
Upper Limit Charge Voltage Cut-off Voltage
4.2V . . 2.75V
PR 7 L TR L FE

FEiE(Tel):(86-755)88850135

fEE(Fax): (86-755) 88850136

E(Web): http://www.mtitest.com

Hi5FE (E-mail): mti@51mti.com

Hi4k(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,

China.


mailto:mti@51mti.com
javascript:;
javascript:;

Microtest

£ % Page 4 of 20 Report No. MTi230217003-15B1
II. Conclusion =4
Standard Item Sample number Verdict
7R3 i gE| S 2
Altitude simulation PASS
e LA X
Thermal test PASS
R EXi
Vibration PASS
ST/SG/AC.10/11/Rev.7 W) B1-B4, B5-B8 sk
UNITED NATIONSManual of
“Tests and Criteria” 1{;20;; P/ﬁf;
BREIE GRS RTRAE T Externalj;r:ort circuit PZ\SS
(RERTIE) s s
(Section 38.13L:4I;ithium t?atteries) Impact Crush PASS
(38.3% Y1 fHALM) —— C1-C5, C6-C10 o
Overcharge B9-B12, B13-B16 PASS
AT ' ai%
Forced discharge C11-C20. C21-C30 PASS
EE I GEl ' ai%
Possible test case Verdicts:
i H T HE FH 3 25 SR AR R
Test case does not apply to the test object........................ | N/A
AT H ANIE 1% ANid H
Test item does meet the requirement..............ccccvvveennnnnnn: P(ass)
DI H A5 B b v 2R a
Test item does not meet the requirement.............cccceeeeenn: F(ail)
IRIT H AT S FR R 2R ANEtg
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Il Test Method and Data Uizt 75 35 F 32

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

VA2 FH A [) 1 B8 B3 R Yt 4 BRI 77 i 47 1056 1 210385 . X0 6 AR50 8 22 Y Vit it A7 it L Ath X6 117 H S8 Bl FL R
9T IEAERA R s, e 7 AT A AR 1 3056 5 )5 VAR R i

BORFVBA BB AT B GHFR . O TERERARG R K IF HARAS it 5l A vl 2 AR 08 JS T % LU AN
ANTHAE AT IX — B0 AT FE R 90% . A7 5% L He SR ANTE B T 58 4 T8 FEUIR S 1) H b M P v 2
In order to quantify the mass loss, the following procedure is provided.

mass loss = (M1 —M; ) /IM1x100%
Where M; is the mass before the test and M- is the mass after the test, When mass loss does not
exceed the values in Table blow, it shall be considered as” no mass loss”.
KPR A
JREMK= (M1—M2) IM1x100%
NPMLZ R AT R, M2 505 P E. it B R AT TR e, B TR iR,

Mass M of cell or battery Mass lost limite
PV B Pt 2 ot 7 JoT AR R PR A
M<1lg 0.5%
19<M<75g 0.2%
M>75g 0.1%
1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
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Test T.1: Altitude simulation & EEHI
(1) Test procedure REITFE

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20+5)°C.

TR0 P P B R VS S AE 11 6k Pami B A (U S TSR D6/, il B AR 75 (20+5)°C
(2 Requirement ZER

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

P RS B P L S R DA SR TRV AR O ERR AR KRR KA o b e 5 T
JE REAMIS 12058 H T 6 HL R 90 % I BESRANIE FH T 58 A JEOH R AS 1 F v R RS

Data HHIEWTR:

Pre-testJIR AT After testiliR)E Voltage after test/
No. Mass Voltage Mass Voltage Mazs Inoss V\O Itige o t‘e\s tA Verdict
e o e o L FRERR ﬁﬁ%)ﬁjﬁ}i/ﬁ@u i
1 . (%) A L
(9) % (9) V) (%)
B1 95.293 8.37 95.293 8.36 0.000 99.88 PASS/ &%
B2 94.442 8.38 94.442 8.38 0.000 100.00 PASS/ &%
B3 94.816 8.37 94.816 8.37 0.000 100.00 PASS/&#%
B4 95.906 8.38 95.893 8.38 0.014 100.00 PASS/ &k
B5 95.181 8.37 95.181 8.37 0.000 100.00 PASS/ &k
B6 94.996 8.38 94.996 8.38 0.000 100.00 PASS/ &k
B7 95.733 8.37 95.733 8.37 0.000 100.00 PASS/ &k
B8 94.669 8.37 94.669 8.37 0.000 100.00 PASS/ &k

#: No leakage, No venting, No disassembly No rupture and no fire
# TN TR . TR UKTCE KR

No.B1 to B4 four batteries at first cycle, in fully charged state;

%5 B1-B4 ANFE S — AN AR Y 5 58 4 8 AR AS I HL e

No.B5 to B8 four batteries after 25 cycles, in fully charged state.
%5 B5-B8 4ANE S - TN AR A U 57 4 78 RS 1 R

Test T.2: Thermal test T #liR
(1) Testprocedure RETHE

Test cells and batteries are to be stored for at least six hours at a test temperature equal to(72 £
2)°C, followed by storage for at least six hours at a test temperature equal to(-40+2)°C. The
maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5)°C. For large cells and batteries the duration of exposure
to the test temperature extremes should be at least 12 hours.

I8 HL b R F s 2E E IR FE 56 T (7242) C NAF IR D6/, 42255 72 130 iR B 55 T (-4042) 'C R AE TR Z /D 6/
I o P AN A I B2 2 A] P fie RN ] TR B 93070 o X — I B 109k, BE R T A FIBAE PR B3R JE (2045) C

1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
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NAEIR4A/NE o 0T ORI AN A, R R T AR o BRI FE P I () 2 D R A 127N
(2 Requirement ZER

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

RO B R 2 LN K TRl EHES. B R LT E KGR A . F a5 T % fUE
JREAMIS 1258 AT T FE R 190 % |, L SR ANTE FH T 58 48050 FER AS 1 Fi v R RS

Data HWEWTR:

Pre-testMIA AT After testill iR /5 Voltage after test/
No. Mass Voltage Mass Voltage Mazs lnoss V\O Itige o t‘e\s tA Verdict
S o e o L FRERR ﬁﬁ%}ﬁjﬁ}i/ﬁ@u s
: < (%) Il L
(9) % (9) V) (%)
B1 95.293 8.36 95.281 8.35 0.013 99.88 PASS/&#%
B2 94.442 8.38 94.425 8.37 0.018 99.88 PASS/&#%
B3 94.816 8.37 94.805 8.35 0.012 99.76 PASS/ &%
B4 95.893 8.38 95.881 8.36 0.013 99.76 PASS/ &k
B5 95.181 8.37 95.168 8.36 0.014 99.88 PASS/ &k
B6 94.996 8.38 94.981 8.37 0.016 99.88 PASS/ &k
B7 95.733 8.37 95.721 8.36 0.013 99.88 PASS/&#%
B8 94.669 8.37 94.653 8.35 0.017 99.76 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
# TN TR . TR TCE KR

No.B1 to B4 four batteries at first cycle, in fully charged state;

%5 B1-B4 ANFE S — AN AR Y 5 58 4 8 AR AS Y H e

No.B5 to B8 four batteries after 25 cycles, in fully charged state.
%5 B5-B8 4ANE S 1 TN AR A U1 56 4 78 R A 1 L

Test T.3: Vibration #k3)
(1) Test procedure RAKTHE

1 Cells and batteries are firmly secured to the platform of the vibration machine /Lt 1 i 72 [7] Hh 22 265 77
R emEm L.

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes/4E2 LLIEsZI TR R, PATHZIE I Z200Hz, SRJG 760D BB 7THZ N —MEER, —ANME
I FFE 57 B O BT AR 1K

3 the logarithmic frequency sweep is as follows: from 7Hz a peak acceleration of 1gn is maintained until
18 Hz is reached, The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200Hz/5 £ N TR 2% -4 AR FF Lgn 1) e R I i B 31 405
N8, ARG I IRMBORFFFE0.8 2K Clm A% 1.6 222K ) I HY I AR = . 21 de KNk i i 3 8gn (SRR L1 50#52%)
W 5 RN FEE R 5 7E 8 gn L BT 18 I 12007 2%

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /LAHRZ) 1 A —ANJ7 [ 02 T BLAE S il X RRAN HOES N = ANEAH R L1 7 1) H 763112

1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
Hi4k(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
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W, FE3AN/INE o
(2 Requirement ZER

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states. L EE R 2 DL N R Il GHEFR. M. oI VLA KRR A . a5 5 T
H s S ANEC 156 BT T % FRLUR 1990 % , I SR ANE F T 58 4 i 58 FEIRAS (1) FEIB AT FELES

Data #HIEWITR:

Pre-testMA AT After testilll )5 Voltage after test/
Mass loss | Voltage pre- test )
No. . e e Verdict
o Mass Voltage Mass Voltage FiE ik 26 5 HR AR IS )
] . . s s
Ji £ (g) L (V) Ji £ (g) HLH (V) (%) GIREENAS
(%)
B1 95.281 8.35 95.267 8.35 0.015 100.00 PASS/& 1%
B2 94.425 8.37 94.425 8.36 0.000 99.88 PASS/& 1%
B3 94.805 8.35 94.805 8.35 0.000 100.00 PASS/& 1%
B4 95.881 8.36 95.881 8.36 0.000 100.00 PASS/& 1%
B5 95.168 8.36 95.152 8.36 0.017 100.00 PASS/& 1%
B6 94.981 8.37 94.981 8.35 0.000 99.76 PASS/& 1%
B7 95.721 8.36 95.721 8.34 0.000 99.76 PASS/& 1%
B8 94.653 8.35 94.653 8.35 0.000 100.00 PASS/& 1%

#: No leakage, No venting, No disassembly No rupture and no fire
# TN TR M. TR TCE KR

No.B1 to B4 four batteries at first cycle, in fully charged state;

%5 B1-B4 ANFE S — AN AR I 5 58 4 8 AR AS ) L

No.B5 to B8 four batteries after 25 cycles, in fully charged state.
%5 B5-B8 4ANE S 1 TN AR TS A U1 57 4 78 R A 1 R

Test T.4: Shock MMM
(1) Test procedure RAKTHE

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock
of peak acceleration of 150gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to
three shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks. However, large cells and large
batteries shall be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Each cell or battery is subjected to three shocks in the positive direction followed by three
shocks in the negative direction of each of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

DA ] 1) 5 282 ] 5 A A A P RS AT A ot ) A I S T o A A B B R DA 29 150gn 1 IE 51K
HEEP, PR RPE6 D, KT F it R DR B Fth 4 20 248 52 i KN B S0gn AN Tk i AL I ] 1122 A0 1) 24 TR 5% i
e AR LI B R T ZH A = AN EORE R B R 22 DT R IE T R & sz = kb, BB AE ROTT IR & 52 =R
. L aZ18Ik .

1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
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Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

tecelorati - (100850
Small batteries cceleration(g,) = mass” ) 6 ms
Whichever is smaller
50 gn or result of formula
Aecolorart _[130000
Large batteries cceleration(gy) = (mags*) 11 ms

Whichever is smaller

*  Mass is expressed in kilograms.

(2 Requirement ZER

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

PR B P L S R LA R TRV AR oo ERR AR KRR KA o b e 5 T S
JE N AMES T 156 5T T 2% FEUR 90 % , M SK AN e F T 58 42 i 58 FiL B H R FRES

Data ﬁﬁﬁ[ﬂ;‘ﬂé

Pre-testJI R AT After testflliR)5 Voltage after test/
No. Mass Voltage Mass Voltage Mais Inoss VF) tage pre- t‘estA Verdict
.. b e i e U KN wﬁ%)ﬁfﬁ:hﬁﬂm s
A 1 (%) GCERES
9) V) 9) V) (%)

B1 95.267 8.35 95.267 8.35 0.000 100.00 PASS/ &%
B2 94.425 8.36 94.425 8.35 0.000 99.88 PASS/ &%
B3 94.805 8.35 94.805 8.35 0.000 100.00 PASS/ &%
B4 95.881 8.36 95.863 8.34 0.019 99.76 PASS/ &%
B5 95.152 8.36 95.152 8.36 0.000 100.00 PASS/ &%
B6 94.981 8.35 94,981 8.35 0.000 100.00 PASS/ &%
B7 95.721 8.34 95.704 8.34 0.018 100.00 PASS/ &t
B8 94.653 8.35 94.653 8.35 0.000 100.00 PASS/&H%

#: No leakage, No venting, No disassembly No rupture and no fire

#: LI CHER. . R TCE KR

No.B1 to B4 four batteries at first cycle, in fully charged state;

%5 B1-B4 ANFE S — AN TR I i 56 42 7 B A 1) FRE

No.B5 to B8 four batteries after 25 cycles, in fully charged state.

%5 B5-B8 4NFE 5 - TN AR A I 5 4 A8 HRAS ) L

1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
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Test T.5: External short circuit #MEF5E
(1) Testprocedure RETRE
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches
(57+4)°C and then the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at (57+4)°C. This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to (57+4)°C.
G A L AE (57+4) C UM BRIRE T, 452 M FL B/ T-0. LER A R J 150, AR B I W) 5 5 3 22 /D g
OB HL R AR B (R &2 31 (57+4) C J5 1/ A 4501
(2 Requirement ZER
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is
no disassembly, no rupture and no fire during the test and within six hours after the test.
PR B P L S A BA T SR FE RS I AR P PSR S5 6 /N AN K L AR . oA R AN
iZ170°C,

Data A TK:

No. Peak temperature(°C) Verdict

ws REREERE ghig
B1 57.3 PASS/ &%
B2 58.7 PASS/ &%
B3 56.6 PASS/ &%
B4 57.1 PASS/ &%
B5 61.4 PASS/ &%
B6 60.3 PASS/&#%
B7 57.5 PASS/&#%
B8 55.6 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
# TN T M. TR L THE KR

No.B1 to B4 four batteries at first cycle, in fully charged state;

% 5B1-B4 DUANFESE —/> 78 80 i 1) 5 5 4 7o MR A 1 e
No.B5 to B8 four batteries after 25 cycles, in fully charged state.
%5 B5-B8 WUANTESE -+ TN 78 5 i F 1) 76 4 78 HEUIR A 10 i

1% (Tel):(86-755)88850135 £ E (Fax): (86-755) 88850136  [#-(Web): http://www.mtitest.com B FE (E-mail): mti@51mti.com
Hi4k(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.


mailto:mti@51mti.com

Microtest

£ % Page 11 of 20 Report No. MTi230217003-15B1

Test T.6: Impact /Crush (applicable to cylindrical cells not less than 18.0mm in diameter) / Crush
(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter) i (EH TEARA/NT18.0mm KR Bt )/Hr ECEA TR . R, BEhH/AfESHE
B/NF18.0mm i BT BEY)

(1) Testprocedure REITE-Impact 7

The sample cell or component cell is to be placed on a flat smooth surface. A (15.8+0.1)mm diameter, at
least 6cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1+0.1)kg mass is to be dropped from a height of (61+£2.5)cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface. The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and perpendicular to the longitudinal axis of the (15.8+0.1)mm
diameter curved surface lying across the centre of the test sample. Each sample is to be subjected to only a
single impact.

e L v BT A F T B D P B, AR BT 8(15.8+0. 1)mm K 2 B 6 ek b HAL i BE A F R
R B AN B AN AR M R TSR AE 0, K — B D9(9.120. 1) kg Y FL A A (6142, 5)em 1Y i3 B2 Bk v 2] 494 5 1
RS A X b BRIV BN BRI . ) AR U d )N I HE B B I DL ) DL 5] S T VR KT
SCHERRT S0 REVE T o 155 1 FL Ml 5~ T~ A4T SO TR o ) A2 (15,860, 1) mim 25 38 1 Y A e L
AR REZ— ]

(2) Testprocedure REITFE-Crush HE

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of the
three options below is reached.

(a) The applied force reaches (13+0.78)kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

K RSB A TR AT TR BEATHE e o $0 s 0 BEIZBI N R, 7858 — M efid = b8 K Z)
1.5cm/s. HFEFFLLEAT, BERHILLT =FE R —:

(a) Hthni /) &k #)(13+0.78)kN;

(b) HEUESH LR T A/ 100mV; B8]

(c) HLRSAR T JF AR F E 50% A L.

18 T B AR P S 2 e B PR — TRt s, L T8 T T i 2 G- 3B SR TR, A T H b N A5 G e LT
Jrla it o A S B R A AT — IR B, R RE S N AR AR SR 6h . ARG B FH MR BEAT 1 H R
56 P F b LR LA
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(3 Requirement ZE3K

Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after this test.

FLES 5 FER 2R i 2 DA SR s IR A o B AR 45 R 5 6 /NI 2 AR K« AN L R TR BE AN I
170°C.,

Data W TR:

No. Peak temperature(°C) Verdict

P RERHEE i
C1 112.2 PASS/& %
Cc2 117.2 PASS/&#%
C3 120.9 PASS/ &%
C4 109.8 PASS/ &%
C5 119.4 PASS/& %
C6 120.8 PASS/ &%
Cc7 118.3 PASS/ &%
C8 106.2 PASS/ &%
C9 119.2 PASS/ &%
C10 105.3 PASS/ &%

No.C1 to C5 five cells at first cycle at 50% of the design rated capacity;
%5 C1-C5 5ANE SR — A 78 T30 il JI50% 47UE 2 B R 1O RS

No0.C6 to C10 five cells after 25 cycles at 50% of the design rated capacity.
%5 C6-C10 SANE S — - T/ 78 5 JA JI5 0% i 25 B IR AS Y LA
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Test T.7: Overcharge TE 7 H
(1) Test procedure RETRE
The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
DA2 3% i) 36 i #4457 1) B KRR 88 70 L RN R i R v, AR D /D 78 L 2 T
(a) TSR3 PR HHE A (0 78 R R S AN 18V, AT ) 5 /0N 7 Rl R s I PR 3% P 1 325 72 00 5 ) B K 7 P R T
22V RN E
(b) 4 SR 3 e 7 1) 78 R R BRI 18V, AN T PR i /0N 78 HEL FEL T I 2% D 1. 2108 ) A 3 o A R Y e K 7 L L
TEREGR T, I RRLE24/ T .
(2 Requirement ZER
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
A 70 H EL U A DA SR TG A it R R R AR TR A AR L AN K
Data #iEWTFF:

No. Verdict
) g
B9 PASS/ &%
B10 PASS/&#
B11 PASS/&#
B12 PASS/&#
B13 PASS/ &%
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/&#

No.B9 to B12 four batteries at first cycle, in fully charged state;

% "5B9-B12 ANFEEE — A FE TR A 1 5 58 4 T HUIR A I i ;
No.B13 to B16 four batteries after 25 cycles, in fully charged state.
%5 B13-B16 4NFE S 1 TN 788 A 1) 7 4 78 R A 1 R
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Test T.8: Forced discharge &
(1) Test procedure RETRE
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer. The
specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

FERSER BN, F F b B AR 12V B R AT o, L B FRVR SR AL 45 RS (R 4 HL IR A
FITE B R TSCFEL FELAL o %o T i R 1 T80 P LA ) 75 S AR 00 1K RS B R — S DL P R B A, A H AR PR i
FL I 17 88 40 7 2% 8 o LA 40 2R 11 T8 P FELAR
(2 Requirement ZER

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

— UREGAT 70 H RS N A DA R RIS R IS SR TR N AR AA . AN K.

Data ##EW T&:

Verdict
No.Zwm5 i
c11 PASS/&#%
C12 PASS/&#%
C13 PASS/&#%
C14 PASS/&#%
C15 PASS/&#%
C16 PASS/&#%
C17 PASS/&#
C18 PASS/&#
C19 PASS/ &1
C20 PASS/&#%
c21 PASS/&#%
C22 PASS/&#%
Cc23 PASS/&#
C24 PASS/&#%
C25 PASS/&#
C26 PASS/&#%
c27 PASS/E%
c2s8 PASS/&#%
C29 PASS/ &1
C30 PASS/ &1

No.C11 to C20 ten cells at first cycle, in fully discharged state states;
% 5 C11-C20 109 FE 55— S50 1 78 BT Hi o 90 e e R HRLIR 28 ) F s
No.C21 to C30 ten cells after 25cycle, in fully discharged state states.
%5 C21-C30 10/ AAE oA 52 78 i I HL JA 391 48 R 58 4 TROHUIR S R HEL S
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Photos of The Sample #&EH

Photo 1

Photo 2
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Photo 5
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Photo 7
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Main Test Equipment FZMixi% &

No. &= CodeZm= Instrument Name X284 K
1 MTi-BOOL Low Pressure Chamber
AR R4
5 MTi-BOO2 High-Low Temperature Chamber
e G U AR AR
3 MTi-BOO6 Hydraulic Shock Tester
W bR &
) Electro-dynamic Vibration Test System
4 MTi-B0O07 o o
RSN AR R St
5 MTi-BO10 Drop Tester
PR3N
. Oven
6 MTi-B013 .
7 MTi-B021 Electronic Balance
HLF R
) 10V/10A Battery Charger System
8 MTi-B024 o
R TSI R G
) 25V/10A Battery Charger System
9 MTi-B026 o
R AT R G
10 MTi-B029 RFERNX
Temperature Recorder
11 MTi-B031 DC Source
H R F R
12 MTi-B032 DC Source
H R H R
13 MTi-B033 DC Electronic load
ER/ R
14 MTi-B044 Temperature Recorder
R AN
. Multimeter
15 MTi-B049 il
16 MTi-BOS51 Power Bank Testing System
3 B JE IR &R 4t
17 MTi-BO52 Crush Tester
BRI AL
18 MTi-B053 Impact Tester
AR
Remark:The above equipment are within the calibration cycle.
e UE LL B A AR A IR THE R T A
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Important Notice

1. The test report is invalid without the official stamp of the lab.
AR TR A “A I & ToRK

2. The test report is invalid without the signature of ratifier, reviewer.
ARG THAEN . B ANREL TR

3. Nobody is allowed to photocopy or partly photocopy this report without written permission

dlird

of the lab.
RAGARSLI =AM FE, AT = H AR

4. The test report is invalid if illegal transfer,altered or tampering in any media form.
ARG BFAL S IREE MR A R TR

5. If any test method is deviation from the designated test method, must be commented in
the test data sheet.
A0 SRR A 2 I E AR T AR A B, TR AE 2 BT E e B

6. Objections to the test report must be submitted to lab within 15 days.
PRI A U ST ISR R 2 F R TR Y T R B AR H

7. The test report is valid for the tested sample only.

AR T DO IR AT 20

*xkxk End of Report :J:&%:éidjrﬁﬁ******
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